AIRPRESS ‘ compressoren

TECHNICAL DRAWING
HL 425-50 REF. NO.: 36843

@) | one brand fits all 1



AIRPRESS ‘ compressoren

36843 PART LIST REF. NO.: 36843
NO. | Designation Code SKU Qty
1 | Bolt M6x55 8
2 | Cylinder head 36843002 2
3 | Cylinder seals 36843003 2
4 |Valve plate 36843004 2
5 |Valve plate gasket 36843005 2
6 | Valve clack 36843006 2
7 | Sell the son 4
8 | Cylinder 36843008 2
9 |Cylinder gasket 36843009 2
10 | Pistonring 36843010 4
11 | Oil wreath 36843011 2
12 | Piston 36843012 2
13 | Piston pin 36843013 2
14 | Circlip 4
15 | Conncting rod 36843015 2
16 | Rubber gasket 36843016 1
17 |Respirator 36843017 1
18 | Crank case cover 36843018 1
19 |Bolt M6x16 3
20 | Oil leveler 36843020 1
21 | Bolt M8x20 left 1
22 |Flat gasket ¢ 8 1
23 |Crank 36843023 1
24 | Bolt M8x30 1
25 |Crank case 1
26 |Bolt M6x30 3
27 | Sealing ring 1
28 |Brearing 6205 1
29 | Start the electric capacity 36843029 1

@) | one brand fits all

2



AIRPRESS ‘ compressoren

36843 PART LIST REF. NO.: 36843
NO. | Designation Code SKU Qty
30 | Capacitor cover before 2
31 | Capacitor cover after 2
32 | Revolve the electric capacity 36843032 1
33 |Nut M8 2
34 | Prop up the plank 36843034 1
35 |Bolt M8x25 4
36 |Head tee 36843036 1
37 | Connect the connector 36843037 1
38 |Head elbow 36843038 1
39 | Air filter 36843039 2
40 |Protection (built-in) 36843040 1
41 |Bolt M5x8 2
42 | Junction box 1
43 | Stator 1
44 | Rotor 1
45 | Brearing 6205 1
46 |Wave washer D35 1
47 |Leave the heart switch scaleboard 1
48 | Leave the heart switch 36843048 1
49 | The electrical engineering cover 36843049 1
50 |Lead the breeze cover blocks the plank 36843050 1
51 |Bolt M6x30 3
52 |Fan 36843052 1
53 |Block the turn 14 1
54 |Lead the breeze cover 36843054 1
55 |Bolt M5x12 5
56 | Nut M5 5
57 |Fan cover 36843057 1
58 |From offend the bolt ST4.8x16 5

@) | one brand fits all

3



AIRPRESS ‘ compressoren

36843 PART LIST REF. NO.: 36843
NO. | Designation Code SKU Qty
59 | The high pressure tube 36843059 1
60 | Nut M8 4
61 | Release pipe ¢ 6.5 36843061 1
62 | The outside is hexangular bolt M8x25 4
63 | Non return valve 36843063 1
64 | Axle 2
65 | Wheel 36843065 2
66 | Block up the head 36843066 2
67 |NutM10 2
68 | Flat gasketd 10 4
69 |Spring washer 2
70 | The catchment fill 1
71 |Bolt M8x25 2
72 | Rubber mat 36843072 2
73 |Flat gasket ¢ 10 4
74 | Defend the loose nut M8 2
75 |Tank 50L 36843075 1
76 | Plugline 1
77 | Combine the tight nut 1
78 | The support is total to become 36843078 1
79 | Quickly change to deal with contact 36843079 2
80 |Safe valve 363814 1
81 |Pressure gauge 40 4345217 2
82 | Pressure switch 1
83 | Rubber handle 1
Complete pump unit 368430U 1
Complete set of wheels with feet and screws - 50 liter tank 368430WS 1

@) | one brand fits all

4



